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5. Time of Occupancy (Dwell Time)

5.1 Ant1

5.1.1 Test Result

TestMode Antenna Freq(MHz) BurstiVidth TotalHops Result[s] Limit[s] Verdict
[ms] [Num]

DH1 Ant1 Hop 0.371 320 0.119 <0.4 PASS
DH3 Ant1 Hop 1.619 160 0.259 <0.4 PASS
DH5 Ant1 Hop 2.860 106.67 0.305 <0.4 PASS
2DHA1 Ant1 Hop 0.379 320 0.121 <0.4 PASS
2DH3 Ant1 Hop 1.624 160 0.26 <0.4 PASS
2DH5 Ant1 Hop 2.864 106.67 0.306 <0.4 PASS
3DHA1 Ant1 Hop 0.380 320 0.122 <0.4 PASS
3DH3 Ant1 Hop 1.623 160 0.26 <0.4 PASS
3DH5 Ant1 Hop 2.865 106.67 0.306 <0.4 PASS
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5.1.2 Test Graph

Test Report Number

: BTF230710R00303

DH1_Ant1_Hop

| Att
SGL Count 1/1

Spectrum

oo
A
Ref Level 30.00 dém Offset 8.93 dB @ RBW 1 MHz

40 dB @ SWT 10ms @ VBW 3 MHz
TRG: ¥ID

@ LPK Cirw

20 dBm

Mi1[1] 9.32 dBm)|

-2.25 ps

10 dBm—rt-

0 dem

D2[1] 19.55 dB|

371.00 ps|
02
8.700 dBm-

-10 dBm

-20 dBm

-4 dB

-50 dBm

CF 2.441 GHz

-

8000 pts 1.0 ms/

J

Date: 28.JUN.2023 01:12:26

DH3_Ant1_Hop

Spectrum u,?

Ref Level 30.00 dem Offset 8.83 d& @ RBW 1 MHz

| Att 40 dB @ SWT 10 ms & VBW 3 MHz
SGL Count 1/1 TRG:VID
® 1Pk Clrw
Mi[1] 1.48 dBm)
-2.25 ps
20 dér D2[1] 8.60 dB|
1.61900 ms
10 dBm—Hres 8600 dBe s
M1
r
0dem
-10 dB
20 d
-40 dBrm
50 d
-60 dBm
CF 2,441 GHz 8000 pts 1.0 ms/
- ) —_—.

Date: 28.JUN.2023

01:12:56

DH5_Ant1_Hop

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.

Page 74 of 97

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




Test Report Number: BTF230710R00303
LAB

Spectrum u,?

Ref Level 30.00 dBm  Offset 5.33 d8 @ RBW 1 MHz
| Att 40 dB @ SWT 10 ms @ VBW 3 MHz
SGL Count 1/1 TRG: VID

@ 1Pk Cirw

m1[1] 2.10 dBm|
-2.25 ps

D2[1] 8,00 dB|
2.86000 ms

20 dBm

10 dbm—rt, - .

RG 8.600

0 dem

-10 dBm

-20 dBm

-40 dB

-50 dBm

-60 d

CF 2.441 GHz 8000 pts
- S ——
J A

1.0 ms/

Date: 28.JUN.2023 01:11:43

2DH1_Ant1_Hop

Spectrum u,f'

Ref Level 30.00 dBm  Offset 8.53 d& @ RBW 1 MHz
|& Att 40 dB @ SWT 10 ms & VBW 3 MHz
SGL Count 1/1 TRG:VID

@ LPK Cirw

m1[1] 4.26 dBm)|
-1.00 ps

D2[1] 1,77 dB|
379.00 ps|

20 dBm

10 dBm—rt. G2

ke : B
fl

0 dem

-10 dBm

-20 dBm

il .I‘ :

-40 dB

-50 dBm

-60 d

1.0 ms/

CF 2.441 GHz 8000 pts
n J

Date: 28.JUN.2023 01:16:38

2DH3_Ant1_Hop

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 75 of 97
BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



LAB

Test Report Number

: BTF230710R00303

| Att

Ref Level 30.00 dBm

SGL Count 1/1

Spectrum

[®)

Offset
40 de @ SWT

8.83 dB @ RBW 1 MHz
10ms & VBW 3 MHz

TRG: VID

@ 1Pk Cirw

20 dBm

Mi1[1] 4.92 dBm|

-1.00 ps

0 dem

10 dBm——rtr

RG 8.800iBr

!

D2[1] 2.61 dB|

1.62400 ms|

-10 dBm

-40 dB

-50 dBm

CF 2.441 GHz

8000 pts

1.0 ms/

-

J -

Date: 28.JUN.

2023 01:17:11

2DH5 Ant1_Hop

| Att

Ref Level 30.00 dém

SGL Count 1/1

Spectrum

[®)

40 dB @ SWT
TRG: ¥ID

Offset 8.93 dB @ RBW 1 MHz

10ms @ VBW 3 MHz

@ LPK Cirw

20 dBm

Mi1[1] 4.14 dBm|

-2.25 ps

0 dem

10 dBm—rtc -

8.600 dBmi

D2[1] 13.14 dB

2.86400 ms

-10 dBm

-20 dBm

-40 dB

-50 dBm

CF 2.441 GHz
-

8000 pts 1.0 ms/

J

Date: 28.JUN.2023

01:16:08

3DH1_Ant1_Hop

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.

Page 76 of 97

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




LAB

Test Report Number: BTF230710R00303

Spectrum

[®)

SGL Count 1/1

Ref Level 30.00 dBm Offset .33 dB @ RBW 1 MHz
| Att 40 de @ SWT 10ms & VBW 3 MHz

TRG: VID

@ 1Pk Cirw

20 dBm

Mi1[1]

10 dBm—r

0 dem

D2[1]

1.01 dBm
-2.25 ps
8.87 dB|

380.00 ps|

-10 dBm

-20 dBm

-40' dB

-50 dBm

-60 d

CF 2.441 GHz

8000 pts

1.0 ms/

-

J

Date: 28.JUN.2023 01:

IS
&
G
3

3DH3_Ant1_Hop

Spectrum

[®)

Ref Level 30.00 dBm
|& Att 40 de
SGL Count 1/1

Offset 8.93 dB @ RBW 1 MHz
- SWT 10ms @ VBW 3 MHz
TRG: ¥ID

@ LPK Cirw

20 dBm

Mi1[1]

10 dBm—r1.

0 dem

RG B.400 ﬁgﬁm}

D2[1]

5.48 dBm
-2.25 ps
13.28 dB|

1.62300 ms|

-10 dBm

-20 dBm

-40 dB

-50 dBm

-60 d

CF 2.441 GHz
-

8000 pts

1.0 ms/

J

Date: 28.JUN.2023 01:

3DH5_Ant1_Hop

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.

Page 77 of 97

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




Test Report Number: BTF230710R00303
LAB

Spectrum u,?

Ref Level 30.00 dBm  Offset 5.33 d8 @ RBW 1 MHz
| Att 40 dB @ SWT 10 ms @ VBW 3 MHz
SGL Count 1/1 TRG: VID

@ 1Pk Cirw

m1[1] 3.61 dBm
-1.00 ps
20 dem D2[1] 3.65 dB|

2.86500 ms

10 dBm—r1.

RG B.400 pf-m

0 dem

-10 dBm

-20 dBm

-40 dB

-50 dBm

CF 2.441 GHz 8000 pts

1.0 ms/
n J

Date: 28.JUN.2023 01:20:25

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 78 of 97
BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




[ |
B Test Report Number: BTF230710R00303
LAB

6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Ref

6.1.1 Test Result

TX Frequenc Packet Level of Reference
Mode Type (I\(jIHz) 4 Type ANT (dBm)
2402 DH5 1 8.39
GFSK SISO 2441 DH5 1 9.32
2480 DH5 1 8.66
2402 2DH5 1 7.43
Pi/ADQPSK SISO 2441 2DH5 1 8.23
2480 2DH5 1 8.10
2402 3DH5 1 7.47
8DPSK SISO 2441 3DH5 1 8.62
2480 3DH5 1 9.27

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 79 of 97
BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




B..

6.2 CSE

6.2.1 Test Result

Test Report Number: BTF230710R00303

FreqRange RefLevel Result Limit .
TestMode Antenna | Freq(MHz) Verdict
[MHZ] [dBm] [dBm] [dBm]
2402 30~1000 9.04 -60.96 <-10.96 PASS
1000~26500 9.04 -46.51 <-10.96 PASS
30~1000 10.12 -58.96 <-9.88 PASS
DH5 Ant1 2441
1000~26500 10.12 -46.63 <-9.88 PASS
2480 30~1000 4.98 -60.93 <-15.02 PASS
1000~26500 4.98 -46.79 <-15.02 PASS
o 30~1000 9.17 -48.8 <-10.83 PASS
1000~26500 9.17 -45.65 <-10.83 PASS
30~1000 10.25 -60.2 <-9.75 PASS
2DH5 Ant1 2441
1000~26500 10.25 -47.19 <-9.75 PASS
950 30~1000 4.10 -60.04 <-15.9 PASS
1000~26500 4.10 -46.24 <-15.9 PASS
5402 30~1000 9.01 -59.68 <-10.99 PASS
1000~26500 9.01 -46.82 <-10.99 PASS
30~1000 10.14 -60.46 <-9.86 PASS
3DH5 Ant1 2441
1000~26500 10.14 -46.44 <-9.86 PASS
P 180 30~1000 3.71 -60.59 <-16.29 PASS
1000~26500 3.71 -46.29 <-16.29 PASS
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6.2.2 Test Graph

Test Report Number: BTF230710R00303

DH5_Ant1_2402_30~1000

Spectrum

Ref Level 18.86 dBm

[®)

| ALt
Count 10/10

20 dB

Offset 8.86 dB & RBW 100 kHz
SWT 1.1 ms & VBW 300 kHz

Mode 4uto FFT

@ 1Pk Yiew

10 dB

Mi[1]

60.96 dBm
960.5710 MHZz|

0 dem

=10dBm—ip1 10,560

dBm’

-20 dBm

M1

Start 30.0 MHz

-

30001 pts

J

Date:

28.JUN.2023 00:

45:23

Stop 1.0 GHz
1

DH5_Ant1_2402_1000~26500

Spectrum

[®)

Ref Level 18.86 dem
| Att 20 de
Count 10/10

Offset 8.86 d&é @ RBW 100 kHz
SWT 255 ms & VBW 300 kHz

Mode Auto Sweep

@ 1Pk View

10 dbi

m1[1]

M2[1]

8.57 dBm
2.402030 GHz

-46.51 dBm)|
6.928750 GHz

D1 -10.860 dBm

Start 1.0 GHz
-~

30001 pts

J

Date: 28.JUN.2023

00:45:58

Stop 26.5 GHz
1

DH5_Ant1_2441_30~1000

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

Page 81 of 97



Test Report Number: BTF230710R00303
LAB

Spectrum u?l:'

Ref Level 18.83 dBm Offset 8.83 dB @ RBW 100 kHz

| ALt 20 de SWT 1.1 ms & VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Auto FFT

M1[1] 58.96 dBm
798.6830 MHz|
10 dB

adem

-20 dBm

Start 30.0 MHz 30001 pts Stop 1.0 GHz
- ] —_————————————————t.

Date: 28.JUN.2023 00:47:0%

DH5_Ant1_2441_1000~26500

Ref Level 18.83 dém Offset 5.83 dB & RBW 100 kHz

| ALt 20dB  SWT 255 ms & VBW 300 kHz
Count 10/10

@ 1Pk Yiew

Mode Auto Sweep

M1[1] 9.51 dBm|
M1 2.441130 GHZ|
10 dél M2[1] -46.63 dBm)|
19.942250 GHz,

0dBm)

Start 1.0 GHz 30001 pts
-

) QD we

Stop 26.5 GHz
1

Date: 28.JUN.2023 00:47:34

DH5_Ant1_2480_30~1000

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 82 of 97
BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




Test Report Number: BTF230710R00303
LAB

Spectrum u?l:'

Ref Level 18.83 dBm Offset 8.83 dB @ RBW 100 kHz

| ALt 20 de SWT 1.1 ms & VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Auto FFT

M1[1] 60.93 dBm

258.0560 MHZz|
10 dB

adem

-10 dB

D1 -15.020 dBm

-20 dBm

M1

Start 30.0 MHz

-

30001 pts Stop 1.0 GHz
J

Date: 28.JUN.2023 00:49:56

DH5_Ant1_2480_1000~26500

Ref Level 18.83 dém Offset 5.83 dB & RBW 100 kHz

fo Att 20dB  SWT 255 ms @ VBW 300 kHz Mode Auto Sweep
Count 10/10
@ 1Pk View
M1[1] $.67 dBm
2.480230 GHz
10 digy M2[1] -46.79 dBm|
Y 15.604700 GHz|
0dem
-10 dgi
D1 -15.020 dBm:
-20 dem
-30d
-40 dem -
-60 dBm
=70 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
= )
) [T

Date: 28.JUN.2023 00:50:21

2DH5_Ant1_2402_30~1000

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 83 of 97
BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



Test Report Number: BTF230710R00303
LAB

Spectrum u?l:'

Ref Level 18.86 dBm Offset 8.86 dB @ RBW 100 kHz

| ALt 20de SWT 1.1 ms & VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Auto FFT

Mi[1] 48.80 dBm

828.6880 MHZz|
10 dB

0 dem

=10 dBm—ipy 10,830 dBm

-20 dBm

Start 30.0 MHz

-

30001 pts Stop 1.0 GHz
J

Date: 28.JUN.2023 00:53:20

2DH5_Ant1_2402_1000~26500

e o
Spectrum A
Ref Level 18.86 dBm Offset 8.86 dB @ RBW 100 kHz
[ Att 20dB  SWT 255 ms @ VBW 300 kHz Mode Auto Sweep
Count 10/10
® 1Pk View
M1[1] 4.47 dBm
2.402030 GHz
10dpm M2[1] -45.65 dBm)|
Y 6.967000 GHz
0 dpl
=10 dBm—yip 1 10,830 dem
-20 djm
-30d
-40 d ey
-50
-60 dpi
-70d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
-~ .
) [T

Date: 28.JUN.2023 00:53:45

2DH5_Ant1_2441_30~1000

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 84 of 97
BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



Test Report Number: BTF230710R00303
LAB

Spectrum u?l:'

Ref Level 18.83 dBm Offset 8.83 dB @ RBW 100 kHz

| ALt 20 de SWT 1.1 ms & VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Auto FFT

Mi[1] 60.20 dBm)|
797.9070 MHz
10 de

adem

Hi-dBrr D1 -9.750 dBn

-20 dBm

Start 30.0 MHz 30001 pts Stop 1.0 GHz
)i J

Date: 28.JUN.2023 01:08:14

2DH5_Ant1_2441_1000~26500
Spectrum [@

Ref Level 18.83 dém Offset 5.83 dB & RBW 100 kHz

| ALt 20dB  SWT 255 ms & VBW 300 kHz
Count 10/10
@ 1Pk Yiew

Mode Auto Sweep

M1[1] 9.99 dBm|
LS 2.441130 GHz
10 dé M2[1] -47.19 dBm)|
25.051600 GHz
0dBm)

Hi-dBrr D1 -9.750 dBn

30001 pts

) A e

Start 1.0 GHz
-

Stop 26.5 GHz
1

Date: 28.JUN.2023 01:08:39

2DH5_Ant1_2480_30~1000

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 85 of 97
BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




LAB

Test Report Number: BTF230710R00303

Spectrum

Ref Level 18.83 dBm

[®)

| ALt 20 dB
Count 10/10

Offset 8.83 dB @ RBW 100 kHz

SWT  1.1ms @ VBW 300kHz Mode Auto FFT

@ 1Pk View

10 dB

M1[1] 60.04 dBm

798.5220 MHz|

adem

-10 dB

D1 -15.900

dBm

-20 dBm

Start 30.0 MHz

-

30001 pts Stop 1.0 GHz

) QD we

Date: 28.JUN.2023

00:57:51

2DH5_Ant1_2480_1000~26500

Spectrum

Ref Level 18.83 dBm

[®)

| ALt 20 dB
Count 10/10

Offset 8.83 dB & RBW 100 kHz

SWT  255ms @ VBW 300 kHz Mode Auto Sweep

@ 1Pk Yiew

10 dB

M1[1] 2.40 dBm)|

0 dBri

2.480230 GHz
-46.24 dBm)|
25.634700 GHz|

M2[1]

-10 dB

D1 -15.900 dBr

-20 dBrm

Start 1.0 GHz
-

30001 pts

Stop 26.5 GHz
1

) QD we

Date: 28.JUN.2023 00:58:

16

3DH5_Ant1_2402_30~1000

Total or partial reproduction of this document without
BTF Testing Lab (Shenzhen) Co., Ltd.

permission of the Laboratory is not allowed.

Page 86 of 97

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



LAB

Test Report Number: BTF230710R00303

Spectrum

[®)

Ref Level 18.86 dBm Offset 8.86 dB @ RBW 100 kHz

| ALt 20de SWT 1.1 ms & VBW 300 kHz

Mode Auto FFT
Count 10/10

@ 1Pk View

Mi[1]
10 dé

59.68 dBm
B818.1800 MHZz|

0 dem

=10.dBm=—n1 -10,990 dBm

-20 dBm

Start 30.0 MHz

30001 pts

-

Date: 28.JUN.2023 01:00:36

) HHRNED W

Stop 1.0 GHz

3DH5_Ant1_2402_1000~26500

Spectrum

[®)

Ref Level 18.86 dBm Offset 5.86 dB @ RBW 100 kHz

| ALt 20dB  SWT 255 ms & VBW 300 kHz

Mode Auto Sweep
Count 10/10

@ 1Pk Yiew

M1[1]

M2[1]

7.13 dBm
2.402030 GHz
-46.82 dBm
16.178450 GHz|

D1 -10.990 dBm

30001 pts

) A e

Start 1.0 GHz
-

Date: 28.JUN.2023 01:01:01

Stop 26.5 GHz
1

3DH5_Ant1_2441_30~1000

Total or partial reproduction of this document without permission of the Laboratory is not allowed.
BTF Testing Lab (Shenzhen) Co., Ltd.

Page 87 of 97

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




LAB

Test Report Number: BTF230710R00303

Spectrum

[®)

Ref Level 18.83 dBm Offset 8.83 dB @ RBW 100 kHz

| ALt 20 de SWT 1.1 ms & VBW 300 kHz

Mode Auto FFT
Count 10/10

@ 1Pk View

Mi[1]
10 dé

60.46 dBm
B810.6780 MHz|

adem

Hi-dBrr D1 -9.860 dBn

-20 dBm

Start 30.0 MHz

30001 pts

-

) A e

Date: 28.JUN.2023 01:02:16

Stop 1.0 GHz

3DH5_Ant1_2441_1000~26500

Spectrum

[®)

Ref Level 18.83 dém Offset 5.83 dB & RBW 100 kHz

| ALt 20dB  SWT 255 ms & VBW 300 kHz

Mode Auto Sweep
Count 10/10

@ 1Pk Yiew

M1[1]
10 déf

M2[1]

adem

7.36 dBm
2.441130 GHz
-46.44 dBm
25.598150 GHz

Hi-dBrr D1 -9.860 dBn

Start 1.0 GHz 30001 pts
-

) HHRNED W

Date: 28.JUN.2023 01:02:41

Stop 26.5 GHz
1

3DH5_Ant1_2480_30~1000

Total or partial reproduction of this document without permission of the Laboratory is not allowed.
BTF Testing Lab (Shenzhen) Co., Ltd.

Page 88 of 97

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




Test Report Number: BTF230710R00303

LAB

Spectrum

[®)

Ref Level 18.83 dBm Offset 8.83 dB @ RBW 100 kHz

| ALt 20 de SWT 1.1ms & VBW 300 kHz Mode Auto FFT
Count 10/10

@ 1Pk View

Mi[1]
10 dé

60.59 dBm
786.2030 MHz|

adem

-10 dB

(D1 -16.290 dBmm

-20 dBm

-30 d

-40 dem

-50 di

-60 dBm

Start 30.0 MHz

-

30001 pts

J A e

Date: 28.JUN.2023 01:05:26

Stop 1.0 GHz
1

3DH5_Ant1_2480_1000~26500

Spectrum

[®)

Ref Level 18.83 dém Offset 5.83 dB & RBW 100 kHz

[ Att 20de  SWT 255ms @ VBW 300 kHz Mode auto Sweep
Count 10/10

@ 1Pk Yiew

Mi[1]
10 dé

M2[1]

M1
0 dBm

0.71 dBm
2.480230 GHz
-46.29 dBm
20.000050 GHz

-10 dB

(D1 -16.290 dBmm

-20 defr

-30 d

30001 pts

J HHRNED W

Start 1.0 GHz
-

Date: 28.JUN.2023 01:05:51

Stop 26.5 GHz
1

Total or partial reproduction of this document without permission of the Laboratory is not allowed.
BTF Testing Lab (Shenzhen) Co., Ltd.

Page 89 of 97

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




LAB

Test Report Number: BTF230710R00303

DH5_Ant1_Low_2402

Spectrum

[®)

Ref Level 20.00 dém
J ALt 30 dB

Offset 8.86 dB & RBW 100 kHz

SWT  75.8 us @ VBW 300 kHz Mode Auto FFT

@ 1Pk View

10 dB

-52.91 dBm)|
2.4000000 GHz|

mz[1]

™M3[1] 'SB.E‘ﬁ]dBm
2.39000

0 dem

=10 dRm=—ry

(D1 -10.960

-20 d

dBm

-30 dBm

/|
\
l
|

-40 dB

=50 de

1
|
|

WA

M4

60 dB

-70.d

Start 2.35 GHz

691 pts Stop 2.405 GHz

Marker
Type | Ref | Trc |

X-value | Function | Function Result

Y-value |

M2 1
M3 1

2.4 GHz
2,39 GHz

-52.91 dBm
-53.66 dbm |

| M4 1

2.3922464 GHz -50.07 dBm |

G e

Date: 28.JUN.2023

00:45:23

DH5_Ant1_High_2480

Spectrum

[®)

Ref Level 20.00 dBm
J ALt 30 dB

Offset 8.83 dB @ RBW 100 kHz

SWT 94.8B us @ VBW 300 kHz Mode Auto FFT

@ LPk View

10 dB

-52.65 dBm
2.483500 GHz|

M2[1]

0dem

-54.30 dBm)|
2.500000 GHZ

™m3[1]

-10 dBm

-15.020

dBm

-20 d

-30 dem

=40 d

s dE

i

-60 dB

-70.d

Start 2.47 GHz

691 pts Stop 2.55 GHz

Marker

X-value | Y-value | Function | Function Result

Type | Ref | Trc |
M2 1

M3 1

2,4835 GHz
2.5 GHz

-52.65 dBm
-54.30 dém |

| M4 1

2.504319 GHz -48.27 dém |

e

Date: 28.JUN.2023

00:49:47

DH5_Ant1_Low_Hop_ 2402

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou

Page 90 of 97

Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




LAB

Test Report Number: BTF230710R00303

Spectrum

[®)

Ref Level 20.00 dBm

Offset 8.86 dB @ RBW 100 kHz

Date: 28.JUN.2023

01:09:56

o ALt 30d8 SWT 75.8 us @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
i1 9.54 dBm)
2.4049600 GHY]
10 dém m2[1] —sa.tﬂlc&aﬁ,’n
2.40000 2
o I
10-d )1 -10.460 dBm: } T
-20 dBm J
-30 dém ,
-40 dBm
o M 12 J
& B 74
APV VYNNI W LR STUe S RO RPN YRV BTN e YT PTIN s T
-60 dBrm-
=70 dBm:
Start 2.35 GHz 691 pts Stop 2.405 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 |1 2,40496 GHz | 9.54 dem |
M2 1 2.4 GHz -53.48 dBém
M3 1 2,38 GHz -53.30 dbm |
| M4 £ 2,3511957 GHz -50.06 dBm |
n J TR e

DH5_Ant1_High_Hop_2480

Spectrum

[®)

Ref Level 20.00 dém

Offset 8.83 dB & RBW 100 kHz

Date: 28.JUN.2023 01:14:08

lo att 30d8  SWT  94.8 us @ VBW 300 kHz Mode Auto FFT
@ LPk View
m1[1] 9.76 dBm|
; E!;\'I“ 2.473990 GHz|
) m2[1] -52.69 dBm)|
maHn 2.483500 GHz
)1 -10.240 dBm
Wl
-20 dBm
-30| dBm
=40 dBrm
4
508 M2 ma Y
RV EETI Y PYRSPY RN stk U LSAaS TR D) PRV PCVRETY YR 1Y ST TOO POV Y ST RS S R
-60 dBm
-70 dBm
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 |1 2,47399 GHz | 9.76 dem |
M2 1 2,4835 GHz -52.69 dBém
M3 1 2.5 GHz -53.66 dbm |
| M4 £ 2,503043 GHz -48.96 dBm |
n J TR e

2DH5_Ant1_Low_2402

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

Page 91 of 97




LAB

Test Report Number: BTF230710R00303

Spectrum

[®)

Ref Level 20.00 dBm

J ALt 30 dB SWT

Offset 8.86 dB @ RBW 100 kHz

75.8 45 @ VBW 300 kHz

Mode Auto FFT

@ LPk View

M2[1]

10 dB

0 dem

™m3[1]

-48.20 dBm
2.4000000 GHz

-52.87 dBm)|
2.39000 GHz

10 dBm—itr

]

01 -10.830 dBm'

-20 d

|

-30 dBm

|

-40 dB

=504

[
w1\

60 dB

-70.d

Start 2.35 GHz

691 pts

Stop 2.405 GHz

\Marker

X-value |

Y-value |

Function |

Function Result

Type | Ref | Trc |
M2 1

M3 1

2.4 GHz
2,39 GHz

-48.20 dBm
-52.82 dem |

| M4 1

2,3008986 GHz

-47.52 dem |

Date: 28.JUN.2023 00:53:11

. e

2DH5_Ant1_High_2480

Spectrum

[®)

Ref Level 20.00 dém

p ALt 30 dB SWT

Offset 8.83 dB & RBW 100 kHz

94.8 s @ VBW 300 kHz

Mode Auto FFT

@ 1Pk View

10 dB

mz[1]

™m3[1]

-52.50 dBm)|
2.483500 GHz
-53.65 dBm)|
2.500000 GHz

0 dem r"
=10 dBm T
1

dBm
-20 d

-30 dBm

-40 dB

0 denyrs

60 dB

[,

-70.d

Start 2.47 GHz

691 pts

Stop 2.55 GHz

\Marker
Type | Ref | Trc |

X-value |

Y-value |

Function |

Function Result

M2 1
M3 1

2,4835 GHz

-52.50 dBm

2.5 GHz -53.65 dbm |

| M4 1

2.512667 GHz

-48.91 dBm |

Date: 28.JUN.2023 00:57:41

. e

2DH5_Ant1_Low_Hop_2402

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.

Page 92 of 97

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




LAB

Test Report Number: BTF230710R00303

Spectrum u,?
Ref Level 20.00 dBm Offset 8.86 d8 @ RBW 100 kHz
| ALt 30de  SWT  75.8 ys @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
M1[1] 4.55 dBm)|
2 0 GHz|
10 dBm m2[1]
2.40000 t
0dem W’?\,
-10 dB
01 -15.450 dBm
-20 dBm
-30 dBém ,
-40 dBm
0 v i }
o LRTE PR LT SEEN DY TR VI EIRUY R TSR TN AT N | o
-60 dBm
-70 dBm
Start 2.35 GHz 691 pts Stop 2.405 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 [ 1] 2,404323 GHz | 4.55 dBm |
M2 1 2.4 GHz -52.60 dBm
M3 1 2,39 GHz 51,35 dbm |
| M4 1 2,3700072 GHz -49.61 dem |

J UL wa -

Date: 28.JUN.2023 01:15:23

2DH5_Ant1_High_Hop_2480

Spectrum u,?
Ref Level 20.00 dm  Offset 8.63 dB & RBW 100 kHz
o ALt 30dB SWT 94.8B us @ VBW 300 kHz Mode Auto FFT
@ LPk View
m1[1] 7.40 dBm|
e 2.473880 GHz|
10 8 m2[1] -52.22 dBm|
- 2.483500 GHz|
e D1 -12.600 dém
-20 dBm
-30 dém
-40 dBm
M
S w2 1
h LTI S LT SR TV VR N U i) ST TN IR NPT VWIS e PR RS
-60 dBrm-
=70 dBm:
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | ¥-value Function | Function Result
M1 1 2.47388 GHz | 7.40 dem_|
M2 1 2,4835 GHz -52.22 dBm
M3 1 2.5 GHz -53.22 dém |
| ma 1 2.508261 GHz -48.07 dem |

J I

Date: 28.JUN.2023 01:18:38

3DH5_Ant1_Low_2402

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.

Page 93 of 97

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




LAB

Test Report Number: BTF230710R00303

Spectrum

[®)

Ref Level 20.00 dBm

Offset 8.86 dB @ RBW 100 kHz

lo att 3008 SWT  75.8 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk View
m2[1] -49.83 dBm)|
2.4000000 GHz
Roen ™M3[1] -53.5§ dBm|
2.39000( GHz|
o dem l
=10 dBm=—3p; 10,390 dem
oo d
-30 dBm r
-40 dB — j} E
=0 dBm M 0,
Ha o) o SRPPPTE BT PR TYE T oV BT BTV NPT SN T SV A Ry
-60 dB
70 d
Start 2.35 GHz 691 pts Stop 2.405 GHz
\Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result
M2 1 2.4 GHz -49.83 dBm
M3 1 2.39 GHz -53.56 dem |
| ma 1 2,3007391 GHz -47.56 dBm |
i

J UL wa )

Date: 28.JUN.2023 01:00:26

3DH5_Ant1_High_2480

Spectrum

[®)

Ref Level 20.00 dém
p ALt 30 dB

Offset 8.83 dB & RBW 100 kHz
SWT 94.8B us @ VBW 300 kHz Mode Auto FFT

@ 1Pk View

10 dB

mz[1]

™m3[1]

-52.22 dBm)|
2.483500 GHz
-52.70 dBm)|
2.500000 GHz

o dem ("
i

=10 dBm

-20 d

dBm

-30 dBm

-40 dB

ERELU T e

60 dB

-70.d

Start 2.47 GHz

691 pts

Stop 2.55 GHz

\Marker
Type | Ref | Trc |

X-value | y-value | Function |

Function Result

M2 1
M3 1

2,4835 GHz -52.22 dBm
2.5 GHz -52.70 dem |

| M4 1

2.504319 GHz -49.28 dBm |

J UL wa -

Date: 28.JUN.2023 01:05:16

3DH5_Ant1_Low_Hop_2402

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.

Page 94 of 97

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




LAB

Test Report Number: BTF230710R00303

Spectrum u,?
Ref Level 20.00 dBm Offset 8.86 dB & RBW 100 kHz
o ALt 30d8 SWT 75.8 us @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
i1 4.66 dBm)|
2.4029700 GHz|
40:ci8m m2[1] -53.28'¢Bm|
2.4000000;§:1z8
0 dom ?\m i
-10 dB ]
01 -15.340 dBm [
-20 dBm
-30 dém
-40 dBm
M4 M3
&0 dB k3 e
%MWWWMMWMWM yER— FPR |
-60 dBrm-
=70 dBm:
Start 2.35 GHz 691 pts Stop 2.405 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1] 2,40297 GHz | 4.66 dBm |
M2 1 2.4 GHz -53.28 dém |
M3 1 2.39 GHz -52.56 dem |
| M4 £ 2,379413 GHz -50.00 dem |
)i J Gl wa
Date: 28.JUN.2023 01:19:49

3DH5_Ant1_High_Hop_2480

Spectrum u,?
Ref Level 20.00 dBm Offset £.83 dB & RBW 100 kHz
o ALt 30dB SWT 94.8B us @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
m1[1] 5.17 dBm|
2.475150 GHz|
5
10'clamt m2[1] -53.24 dBm)|
g ) 2.483500 GHz
il
D1 -14.830 dBm
-20 dﬂﬂun
-30 dém
-40 dBm
M4
g M2 M3 v
=R W Y RPN VIR W Tl ISR S T RN R R PN ISV P
-60 dBrm-
=70 dBm:
Start 2.47 GHz 691 pts Stop 2.55 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1] 2,47515 GHz | 5.17 dBm |
M2 1 2,4835 GHz -53.24 dBém |
M3 1 2.5 GHz -53.04 dem |
| M4 £ 2,507797 GHz -49.20 dem |
| J G e
Date: 28.JUN.2023 01:22:37

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.

Page 95 of 97

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




B..

7. Form731

7.1 Form731

7.1.1 Test Result

Test Report Number: BTF230710R00303

Lower Freq (MHz)

High Freq (MHz)

MAX Power (W)

MAX Power (dBm)

2402

2480

0.01117

10.48
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